
1   

HDX GRILLE GUARD 

APPLICATION:  

2016-2017 Nissan Titan XD 

PART NUMBER:  

57-3915

INSTALLATION INSTRUCTIONS 

AUTOMOTIVE PRODUCTS 

ITEM QUANTITY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD ASSEMBLY 10MM SOCKET 

2,3 2 UPPER SUPPORT STRAP, DRIVER (2) AND PASSENGER (3) 10MM WRENCH 

4,5 2 LOWER MOUNT BRACKET, DRIVER (4) AND PASSENGER (5) 13MM SOCKET 

6 4 SHORT SPACER (YELLOW) RATCHET 

7 2 TALL SPACER (BLACK) TORQUE WRENCH 

8 4 M12 HEX HEAD CAP SCREW (YELLOW ZINC) 18MM WRENCH 

9 4 M12 FLAT WASHER (YELLOW ZINC) 18MM SOCKET 

10 4 M12 SPLIT LOCK WASHER (YELLOW ZINC) 19MM WRENCH 

11 2 M10 HEX HEAD FLANGE BOLT (YELLOW ZINC) 19MM WOCKET 

12 4 M12 HEX SOCKET BUTTON HEAD SCREW (BLACK ZINC) 15MM WRENCH 

13 4 M12 BELLEVILLE WASHER (BLACK ZINC) 15MM SOCKET 

14 4 M12 HEX SERRATED FLANGE NUT (BLACK ZINC) 16MM WRENCH 

15 2 M10 HEX SOCKET BUTTON HEAD SCREW (BLACK ZINC) 16MM SOCKET 

16 2 M10 BELLEVILLE WASHER (BLACK ZINC) 

17 2 M10 HEX HEAD SERRATED FLANGE NUT (BLACK ZINC) 

ANTI-SEIZE LUBRICANT MUST BE USED ON ALL STAINLESS STEEL FASTENERS TO PREVENT THREAD DAMAGE AND GALLING 

PROCEDURE 

1. Remove contents from box, verify if all parts listed are present and free from damage.

Carefully read and understand all instructions before attempting installation.

Failure to identify damage before installation could lead to a rejection of any claim.

ITEM 4 ITEM 1 ITEM 2 

DRIVER SIDE 

ITEMS SHOWN 

PASSENGER SIDE 

ITEMS OPPOSITE 

https://www.carid.com/westin-automotive/


2   

Figure 1 

Remove clips 

Figure 2 

Remove clips 

Figure 3 

Plastic clips to unclip to remove grille, 

located at the bottom of the grille. 

Figure 5 

Remove screw 

Figure 6 Detach front plastic piece 

Figure 4 

Remove screws 

Remove any screws and plastic clips 

in order to remove the mud flap. 

5. Find screw hidden underneath mud guard and remove. See Figure 5. Then remove filler panel see Figure 6.

3. Carefully pull off the grille by unclipping the plastic clips. See Figure 3.

4. Locate screws near the rear tire and plastic clips on mud guard, and remove them in order to remove the mud guard. Re-

peat for other side. See Figure 4.

2. Remove the vehicles grille. Start by removing clips located on top of the grille under the hood and on the both sides of the

front face of the grille. Refer to Figures 1 and 2.



3   

7. On top of the bumper locate torque screw and remove with a T-45 bit. See Figure 9.

8. Locate (1) upper support strap (Item 2/3) and loosely attach onto location where factory screw was previously removed

using the provided short yellow zinc spacer (Item 7) and  M10 hex head flange bolt (Item 11). See Figure 10.

9. Repeat Step 8 for other vehicle side.

Figure 9 

Remove screw 

10. Reinstall the everything that was removed.

11. Remove factory tow hooks if present. Note: Factory tow hooks will not be reused.

12. Trim the valance guard as necessary in order to loosely secure the lower mount bracket (Item 4/5) onto the vehicle frame

using the provided M12 hardware (Items 8-10), (1) tall black spacer and (1) short yellow spacer.  See Figures 11 and 12.

13. Repeat Step 12 for other vehicle side.

Figure 7 

Unclip Remove bolts in order 

to remove bracket 

Unclip 

Remove bolts in order 

to remove bracket 

Figure 8 

Figure 10 
M10 hex head flange bolt 

Upper Support Strap 

Short Yellow Spacer 

Figure 12 
Tall Black Spacer 

Short Yellow Spacer 

Lower Mount Bracket 

M12 hardware (Items 8-10) 

Figure 11 Trim lower plastic valance guard as necessary 

in order to fit lower mount bracket 

6. Unclip wire clips that attach to brackets as shown in Figures 7 and 8. Remove bolts to remove filler panel bracket.



 

4   

14. Locate the grille guard assembly (Item 1) and with assistance carefully align onto previously installed support strap and

mount bracket and loosely install using the provided M10 and M12 black zinc hardware (Items 12-17). See Figure 13.

15. Align and adjust grille guard assembly, upper support strap, and lower mount bracket as necessary and then torque all fas-

teners: M10 to 30 - 35 ft-lbs and M12 to 50 - 55 ft-lbs.

HDX Grille Guard Assembly Exploded View 

Figure 13 

M10 hardware 

M12 hardware 



5   

CARE INSTRUCTIONS 

 REGULAR WAXING IS RECOMMENDED. DO NOT USE ANY TYPE OF POLISH OR WAX THAT MAY CONTAIN ABRASIVES.

 STAINLESS STEEL PRODUCTS CAN BE CLEANED WITH MILD SOAP AND WATER. STAINLESS STEEL POLISH SHOULD BE USED TO POLISH SMALL SCRATCHES. 

 GLOSS BLACK FINISHES SHOULD BE CLEANED WITH MILD SOAP AND WATER.

INSTALLATION COMPLETE 

Learn more about grille guards on our website.

https://www.carid.com/grill-guards.html



